



TEST REPORT

NUMBER: SZHJ227136

APPLICANT: DONGGUAN HUAYU PACKING CO., LTD
61 DISTRIC CHA SHAN
INDUSTRIAL PARK CHASHAN TOWN,
DONGGUANGUANGDONG PROVINCE
CHINA

DATE: Mar 28, 2008

ATTN: MISS ZHANG

SAMPLE DESCRIPTION:

ONE (1) SUBMITTED SAMPLE SAID TO BE **TRANSPARENT POLYOLEFIN SHRINK FILM.**

COUNTRY OF ORIGIN : CHINA.

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

CONCLUSION:

<u>TESTED SAMPLES</u>	<u>STANDARD</u>	<u>RESULT</u>
SUBMITTED SAMPLE	U.S. 21 CFR F.D.A. REGULATION PART 177.1520 CLAUSE 3.1a AND 3.1b FOR OLEFIN COPOLYMER	PASS

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
SHENZHEN LTD.

BEN N.L. LIN
GENERAL MANAGER



TEST REPORT

NUMBER: SZHJ227136

TESTS CONDUCTED

1 TEST FOR F.D.A. REGULATION ON OLEFIN COPOLYMER

AS PER THE U.S. 21 CFR FOOD AND DRUG ADMINISTRATION PART 177.1520
CLAUSE 3.1a AND 3.1b.

	<u>RESULT</u>	<u>LIMIT</u>
(A) DENSITY	0.92	0.85 - 1.00 (3.1a) 0.9 - 1.00 (3.1b)
(B) MAXIMUM EXTRACTABLE FRACTION IN N-HEXANE, % (w/w)	0.3	5.5
(C) MAXIMUM EXTRACTABLE FRACTION IN XYLENE, % (w/w)	6	30

DATE SAMPLE RECEIVED : MAR 24, 2008

TESTING PERIOD : MAR 24, 2008 TO MAR 27, 2008

END OF REPORT